) —" Three-Bond Gasket

Three-Bond Dichtmasse

250 EXC RACING 2005 <2005><EU><8103E3>
CYLINDER HEAD
35622

Pos Part Number Description Additional Text Quantity
1 59836020144 CYLINDER HEAD CPL. 250 4-ST 03 250 EXC 1.00
2 59830036000 CYLINDER HEAD GASKET D=75 02 250 EXC 1.00
3 58036052000 VALVE COVER REAR 2.00
4 58036053000 VALVE COVER GASKET 2.00
5% 0015060556 HH COLLAR SCR. M6X55 WS=8 10.9 2.00
6 0015060453 HH COLLAR SCREW M 6X45 WS=8 525 SMR 2.00
7 0015060753 HH COLLAR SCREW M 6X75 WS=8 1.00
8 0015060303 HH COLLAR SCREW M 6X30 SW=8 LC4, LC4 SM, DUKE 2.00
9 0015060503 HH COLLAR SCREW M 6X50 WS=8 1.00
10* 59036025101 VALVE GUIDE INTAKE 2.00
11* 59036026101 VALVE GUIDE EXHAUST 2.00
12 59036044100 INTAKE BOOT 03 250/450 MXC, EXC, 525 1.00




13 59030061000 CLAMP D=56MM B=9MM M4X25 EUROPE 2.00
15 59836039200 EXHAUST FLANGE CPL.250 4T 2004 250 EXC 1.00
16 59036041000 GASKET EXHAUST FLANGE 1.00
17 0015060203 HH COLLAR SCREW M 6X20 WS=8 10.00
18 0603061001 CU-SEAL RING DIN7603-6X10X1 7.00
19 0015060163 HH COLLAR SCREW M 6X16 WS=8 FE, FS 3.00
21 59030023000 dowel sleeve 6x8x11.5 2.00
30 59036006090 VENT SCREW M6X10 CPL. 1.00
31 58036065100 CU-SEAL RING 6 X 10 X 2 1.00
35 59036090000 WASHER 10,8X18,8X1,5 4.00
40 59035052000 WATER PUMP COVER RACING 2000 1.00
41 59035053000 WATER PUMP COVER GASKET 0,8MM 1.00
42 0912101503 AH SCREW DIN 912 M10X150 10.9 250 EXC 4.00

* = New part




